D\ v v

UNIVERSITI
> MALAYSIA

U--MAP PERLIS

MODIFICATION OF LEACHATE TREATMENT
PLANT COMPONENTS AND MANAGEMENT
OF TREATED EFFLUENT IN RIMBA MAS
SANITARY LANDFILL PERLIS

Fahmi Muhammad Ridwan
Sara Yasina Yusuf

Tengku Nuraiti Tengku Izhar
Bebianna Lim Chean Yiing
Chin JiaYi

Lee Ching Men

Mohamad Yazid Ahmad Nazri
Vitthiya Murukasian



TECHNICAL REPORT

MODIFICATION OF LEACHATE
TREATMENT PLANT COMPONENTS
AND MANAGEMENT OF TREATED
EFFLUENT IN RIMBA MAS
SANITARY LANDFILL, PERLIS

Fahmi Muhammad Ridwan
Sara Yasina Yusuf
Tengku Nuraiti Tengku Izhar
Bebianna Lim Chean Yiing
Chin Jia Yi
Lee Ching Men
Mohamad Yazid Ahmad Nazri
Vitthiya Murukasian

Penerbit Universiti Malaysia Perlis
Kangar « 2020
[...]
3.2 indicates the minimum rainfall amount in 2019 which is taken as a reference to
predict the daily maximum leachate production in order to predict the measurement of

components of Leachate Treatment Plant (LTP) that need to be modified.

Rainfall Amount (mm) and Rainy Days in 2019

700 35

600 - 30

500 - 25
e n
>
£ 400 20 8
< )
‘€ 300 - 15 -2
T o

™ 200 L 10

100 -5

0 1 0

JAN FEB MAC APR MAY JUN JUL AUG SEP OCT NOV DEC
Months
—eo— Rainfall (mm) Rainy Days

Figure 3.2: Minimum amount of rainfall (mm) and rainy days in 2019

23



Minimum leachate production (V) can be estimated by multiplying landfill area

(A) with the maximum rainfall (R) as shown below:

V =0.15xRxA
=0.15 x 36.7 x 10 x 300000
= 1651.5 m®¥/month

= 53.27 m®/day
Where,
\/ = volume of leachate discharge in a year (m3/year)
R = annual rainfall (m)
A = surface area of the landfill (m°)

Daily leachate production during extreme weather from a closed and full landfill
site in the future is predicted as 53.27 m®day. The mount of leachate in March caused the

LTP to shut-down due to insufficient volume for leachate treatment.

3.3 Insufficient Storage for Leachate

During monsoon season, the current leachate storage pond is unable to store the
produced leachate. During monsoon seasons, the maximum leachate produced is
901.6m?%/day. The current volume of leachate storage pond is 1500m?. The leachate that
are produced in the solid waste cell would be pumped and stored in the leachate storage
pond. The new leachate will homogenise with the old leachate before it can be treated.

With the continuous leachate production for more than 1 day, the leachate storage
pond will overflow as illustrated in Figure 3.3: Leachate storage pond with leachate level.
In order to prevent this, the leachate will be left in the solid waste cell and pumped into
the leachate storage pond when the level decreases. The characteristics of the leachate
that are stored in the solid waste cell will alter and cause the leachate to be harder to treat.
With the added rainwater, this will also further alter the characteristics of the leachate.

24



Therefore, the installation of an additional leachate storage pond is suggested to overcome
this problem.

Dimension of Leachate Storage Pond (LSP): W=18m, L=20m, D=4m
Maximum leachate produced = 901.6 ~ 905m3/day

905 = Dx18x20

D =251 = 2.55m

Depth of leachate in LSP = 2.55m (Day 1)

Depth of leachate in LSP = 5.10m (Day 2)

During max leachate produced = 901.6m%/day

Leachate volume (Day 2)

/—UNER

I
(T

Figure 3.3: Leachate storage pond with leachate level

3.3.1 Unable to operate Sequencing Batch Reactor (SBR)

Dimension of SBR: W=20m, L=25m, D=3.5m

Max Leachate Volume Production (Monsoon) = 901.6m?%/day
905 = Dx20x25

D =181 =2m

Depth of leachate in SBR = 2m
Average Leachate Volume Production (Normal conditions) = 258.02 m®/day

260 = Dx20x25
D =0.52 =~ 0.6m

25



Depth of leachate in SBR = 0.6m

Min Leachate Volume Production (Drought) = 53.27m%/day
55 = Dx20%25
D =0.11 = 0.15m

Depth of leachate in CAS =0.15m

Leachate volume during monsoon

Leachate volume during drought

—BOTTOM LINER
URFACE AERATOR

L1

L1 L1

T

[T

Figure 3.4: SBR during different leachate level

The current situation for the SBR in this leachate treatment plant, during drought,
the volume of leachate produced is insufficient to operate the SBR. The floating aerator
will be close to the bottom liner, this will cause a tear in the liner and leads to seepage of

untreated leachate into the underground water.

The operators will shut down the leachate treatment plant when this happens.
When the leachate volume is sufficient, they will restart the treatment plant and re-
cultivate the microbes in the SBR. Therefore, this system requires to be modified for

continuous leachate treatment.

26



3.4 Generating Design Concepts

Option 1: Trickling Filter

Trickling filter, also known as biological filter or trickling biofilter, is an aerobic
treatment process. It is containing a fixed or packed bed of filter medium (crushed stones
or synthetic resins) that allowing the leachate sprayed or trickled continuously to flow
through the filter. Then, the organic substances in the leachate will be adsorbed and
degraded by the slime layer or biofilm which is formed by attachment of microorganisms

on the medium.

Sloughing process will be occurred as the time past, the thicken biofilm layer will
falls off the granular material medium due to the thickness of film is increasing
continuously and reducing the ability to adhere to the medium. The solid sloughing off

from the medium will be removed to the clarifier by the underdrain system.

Trickling filter is suitable to the variation of quality and quantity of leachate, and
the operation and maintenance is easy. There is a research on evaluation of the trickling
filter as a leachate treatment method. Table 3.2 shows the removal efficiency of trickling
filter in the research. However, double trickling filter is needed to improve the removal
rate, prevent the filter clogged by the suspended solids and prevent shutting down the

whole treatment system during the maintenance.

By adding a dome cover, the trickling filter can withstand under the extreme
weather by preventing the dilution in secondary process from rain water in monsoon
season and decreasing the rate of evaporation in dry season. Compared to the SBR,
trickling filter does not require to regenerate the microbes because it does not affect by

the water level that will stop the operation of aerator in SBR during the dry season.
The design criteria of trickling filter process is based on BOD removal efficiency,

type of packing, ventilation, hydraulic loading, organic loading, recirculation ratio, depth

and effluent quality which is shown in Table 3.3.

27



The advantages of trickling filter are as follows:

e Simple wastewater treatment process

e Small land size required

e Enable to treat high amount of organics

e Suitable for small and medium sized communities

e [Effective to reduce BODs

e Efficient nitrification units

e High durability

e Required low electricity

e System is easy to manage and operate

e Cost effective due to simpler process, lesser material, chemical and energy

used

Table 3.2: Removal efficiency of trickling filter in leachate treatment
Source: (Aluko & Sridhar, 2013)

Parameters Removal Parameters Removal Efficiency
Efficiency (%0) (%)
pH 3.59 COD (mg/l) 48.50
Colour (HU) 13.69 Ammonia (mg/l) 59.50
Turbidity (FTU) 71.96 Nitrate (mg/l) 123.59
Conductivity 18.05 Sulphate (mg/l) 0.30
(us/cm)
Total Solids 55.09 Phosphate (mg/l) 56.30
(mg/l)
SS (mg/l) 73.17 Lead (mg/l) 72.52
TDS (mg/l) 54.48 Nickle (mg/l) 74.17
Alkalinity (mg/l) 18.84 Cadmium (mg/l) 76.22
Chloride (mg/l) 10.49 Iron (mg/l) 82.61
DO (mg/l) 147.37 Manganese (mg/l) 75.08
BOD (mg/l) 76.69 Zinc (mg/l) 56.18

28



Table 3.3: Trickling filter design parameter
(Source: Metcalf & Eddy Inc., Tchobanoglous, Burton, & Stensel, 2003)

Design Unit Low rate High rate High rate BOD Partial
parameter BOD BOD BOD removal and BOD
removal removal removal nitrification | removal
BOD % 80-90 80-90 70-90 85-90 40 -70
removal
efficiency
Type of Type Rock Rock Plastic Plastic/ Rock | Plastic
packing
Ventilation Type Natural Forced air Forced air Forced air Forced
air
Organic kg 0.08-0.3 06-1.6 06-24 0.08-04 | 16-35
loading BOD/
mé.d
Hydraulic mé/ 1-4 4-40 15-75 5-16 40 - 100
loading m2.d
Recirculation | Qr/Q 0-1 1-2 1-2 1-2 0-2
ratio
Depth m 1-25 1-25 3-12 Plastic3-12 | 09-6
Rock 1-2.5
Effluent BOD, <30 <30 <30 <20 >30
quality mg/L
NHs- <5 >5 >5 <3
N,
mg/L

29




DISTRIBUTOR ARM
ROTATION

e

STA; RUD TURN- -

e g Ry suv ROD
RN AT CENTER - s
A MP . QUTLET ORIFICE- " - - IV— ELL SPESg Rnénn“
_—GATE T - S iy 6
AP T2 | IRAILING EDGE . G 0'51"'2”""‘ P BLopon) [ B0
K. 1.~ * .. | TSPLASH PLATES = ey AN
- Y i
i S
s TN .! RS '*\ulsrnnaurnn R e
Sl Yot i SR Sy g : azmmss S T
s v o » o”‘. : 0‘ ". 04_.'_- .‘:..-. PR N
EE o 5 ...~ oo " " . 2.5 - P>
T FILTER MEDIA™ = 0'5;2;2""’“ o
P v, % ot ..t <
G D RETAINING
¢ ¥ o s 4 WALL
g % S Py
“ - - /, -.
\\ﬁ—‘\\ <~
X F i OUTLET
= «
VENTILATION g =7 SV Sueport sRiLL YAEvE
PORT L 7 unnsn%ﬁﬂﬁﬂ‘rﬁﬂw
~<o -
/ N -~
N o SLOPED FLOOR
Ne., 27 UNDERDRAIN CHANNEL
&
o INLET PIPE OUTLET BOX \

OUTLET PIPE O

Figure 3.5: Trickling filter process

The main problem of SBR with aerators is due to the extreme weather that causes the
influent overflow and insufficient influent to operate the system. Hence, the design is based
on the maximum flow during the Monsoon season to withstand the highest leachate level.
The volume of trickling filter calculated for maximum flow is 27.048m3 with 50m3 /m2 d of
hydraulic loading rate that is within the wetting rate. It has 32.22% of BOD removal
efficiency that is more than the target of 30%. However, this design is not suitable during
drought season which has the lowest flow all the year. Although it has 66.18%, a great BOD
removal efficiency, but the hydraulic loading rate 2.954m3 /m2 d is lower than the limit. This
will cause insufficient leachate to operate the system and help the other living thing to grow

such as snails. The calculation is shown in Table 3.4.

30



Table 3.4: Calculation for trickling filter

Single stage trickling filter

During monsoon season

Maximum leachate generation 901.6m%/d
Influent BOD from lamella clarifier 686mg/I
Effluent BOD 480mg/I
Percent of BOD removal required 30%
BOD load applied to the filter = flow x conc. of sewage (kg/d)
=901.6m%/d x 686mg/I
= 618.498 kg/d
Filter volume by NRC equation E, = 100
Where Recirculation factor, 1+0. 44(V1 30]? —LBODy1/2
Rfi=1
No circulation 100
30 =

140, 44(—61153 1981/

V, = 9.677m3
Depth of filter 1.5m
Filter area = Volume/Depth
=9.677m%/1.5m
= 6.4513m?
= n(D)%/4
Diameter, D =2.866m

Diameter OK since <60m

Hydraulic loading rate, HLR

= Leachate flow/area
=901.6m%/d/6.4513m?
= 139.755m%/m3d

Hydraulic loading rate NOT OK since >60 m®m?d of maximum wetting rate

Recalculate the area by using HLR

50m3/mé4d

Filter area

= Leachate flow/HLR
= 901.6m%d / 50m3/m?d
= 18.032m?

31




= (D)4

Diameter

4.79m

Diameter OK since <60m

Filter volume = Filter area x Depth
=18.032m? x 1.5m
=27.048m?

Recheck removal efficiency E, = 100

1+ 044 (B8 1/2

E 100
2= 618.498 . ,
1+ 0.44(z7 525m3 1"
E, = 32.22%
Removal efficiency OK since >30%
During drought season
Minimum leachate generation 53.27m°/d

BOD load applied to the filter

= flow x conc. of sewage (kg/d)

=53.27m%d x 686mg/I
= 36.543kg/d
Filter volume (use maximum design) = 27.048m?3
Removal efficiency E, = 100

1+40. 44(V1 B0y L/2

100

36.543
1+ 0447283 D

E2=

E, = 66.18%

Removal efficiency OK since >30%

32




Filter area (use maximum design)

= 18.032m?

Hydraulic loading rate, HLR

= Leachate flow/area
= 53.27m%/d/18.032m?
= 2.954m°/m?d

Hydraulic loading rate NOT OK since <26 m®m?2d of minimum wetting rate

Option 2: Activate Sludge

The activated sludge process is most commonly used for biological wastewater
treatment technology (Mara & Horan, 2003). The process consists of two separate phases
which are aeration and sludge settlement. There are different types of activated sludge
process which are the conventional complete mix activated sludge process, series or plug
flow system, tapered aeration, step feed activated sludge process, high rate activated
sludge process, extended aeration, contact stabilization, oxidation ditch and deep shaft
process. The types of process used varies according to the efficiency, required yield and

effluent.

Table 3.5: Main components and functions in activated sludge process

Main components

Functions

Reactor (Aeration -
tank/basin) -

Can be a tank, ditch or lagoon

Content can be adequately mixed and aerated

Activated sludge -

Microbial biomass within reactor

Floculant suspension referred as mixed liquor

Aeration and mixing system | -

Both combined each other in single system

Surface aeration or diffused air used

Sedimentation tank -

Final settlement by wastewater influent required
To separate microbial biomass from the treated

effluent

Returned sludge -

Settled AS returned back to reactor to maintain
microbial population to ensure continuous

treatment at required concentration

33




Table 3.6: Basic requirements for activated sludge process

Basic requirements

Amount needed

F:M

95% - Bacteria
5% - Higher organism (protozoa, rotifers, invertebrates)
-0.15 to 0.5 (based on BODs)

Designed to treat flow

10,000 and 250,000 gallons per day

SVI 50 to 150

SDI 1.0-2.5

Sludge age Conventional activated sludge- 3 to 15 days
Extended aeration- 15 to 30 days

Return activated sludge | 20% to 40%

MLSS 600 to 3,000 mg/L

Table 3.7: Summarized activated sludge process and parameters
(Source: Wetlands for Water Pollution Control Book 2" Edition)

Parameters

Activated sludge process

Capital Cost

Low

Area of Land

Smaller land compared to other process

Operating Cost

High

Influence of weather

More efficient in wet weather

Slightly worse during dry weather

Technical control

Microbial activity needs to be controlled closely

Skilled and continuous operation required

Nature of

wastewater

Sensitive to changes in loading and toxic shock

Bulking problems may occur if trade in wastewater

Hydrostatic head

Low pumping requirement

Suitable for site with limited hydraulic head

Nuisance

Low odour

Noise

Final effluent quality

Poor nitrification but low in suspended solids

Secondary sludge

Large volume
High water content

Difficult to dewater

34




- Less stabilized

Energy requirement | - High energy required for aeration, mixing, recycling

sludge and maintaining sludge flocs in suspension

Synthetic detergents | - Possible foaming with diffuser in use

Robustness - High maintenance on motor

- Will not run without power

compressed air| : clarifier

recirculation u extracted sludge

Figure 3.6: Activated sludge process

Calculations for volume of conventional activated sludge (CAS) tank:

(e ¥ BOD
Vo MLSS

F. M=

O =901 6x07 f day

BOD = 0.686kg/m°, F:M = 0.5, MLSS = 4.0kg/m®

o ¥ BOD
(7 M)y« MLSS

»_ 901.6x0.686
0.5x4.0

V=309 250" = 21005

35



Volume of tank = DxWxL

F10=3= = 3F
W =587 bm
L=3{6)=18m

F=18x6%3 6= 388 B 30007

Retention Time, ©

g=_"_

e
8= ﬂ = 0433 ave » 24k
8016

8=10392khnurs

*Follows requirements of 6-16 hours.

Leachate volume during monsoon
Leachate volume during drought

IFFUSER NOZZLE
INER

[]

I

T

Figure 3.7: CAS tank with different leachate level

Volume of Secondary Clarifier (Rectangular)

= g%

2
V= (U.madayj(gwf { day)

=187.53 = 190m"

36



L=3W

190 =3 =¥ =3

W=46:m

L=3(5=15n

IV =5x%15%3.6 = 270m°

Average Leachate Volume Production
g = 258.020° | dary

260 =D0x6x=18
D=241e 2 5m

Depth of leachate in CAS =2.5m
Min Leachate Volume Production

Oy =53.27m | day

S5=Dxéaxlls
D =051=05%:

Depth of leachate in CAS =0.55m

Conventional activated sludge could not be operated during drought (low leachate
production). This is as illustrated in Figure 4.5: CAS tank with different leachate level.
Therefore, CAS is not suitable to substitute the current SBR.

Option 3: Constructed Wetlands

Another option to replace SBR pond is using constructed wetlands. Constructed
wetlands also classified as the biological treatment that use phytoremediation to treat
wastewater. This treatment system is made by human using natural process by involving
the plants, soils, microbes and wetlands hydrology. This application of constructed

wetlands is to improve water quality from point and nonpoint source of water pollution.

37



According to (DuPoldt et al., 2000), constructed wetlands can be used for a variety of

applications:

1. Municipal wastewater treatment

2. Treatment of household wastewater or greywater

3. Tertiary treatment of effluents from conventional wastewater treatment plants

4. Industrial wastewater treatment such as landfill leachate, petroleum refinery

wastes, acid mine drainage, agricultural wastes, effluent from pulp and paper
